
 
 
 
 
 
 

Makers of the famous 
TWO-POST AND FOUR-POST 

HOISTS & ACCESSORIES 

 MOLNAR  ENGINEERING  PTY.  LTD.
 
 

 
 

MOLNAR JACKING BEAM 

MODELS  

JB87 STANDARD 
JB87A EXTRA WIDE 

 

PARTS IDENTIFICATION MANUAL 
 
 

 



Contents 
 

Home Page .............................................................................................................................................. 3 

Base Assembly......................................................................................................................................... 4 

Base Assembly Bill of Materials .............................................................................................................. 5 

Scissors & Top Beam Assembly ............................................................................................................... 6 

Scissors & Top Beam Assembly Bill of Materials .................................................................................... 7 

Pump Control Assembly .......................................................................................................................... 8 

Pump Control Assembly Bill of Materials ............................................................................................... 9 

Cylinder Assembly ................................................................................................................................. 10 

Cylinder Assembly Bill of Materials ....................................................................................................... 11 

Pump & Tank Assembly ........................................................................................................................ 12 

Pump & Tank Assembly Bill of Materials .............................................................................................. 13 

Accessories ............................................................................................................................................ 14 

Stickers Bill of Materials ........................................................................................................................ 15 

 

 

Molnar
Navigation Help
To navigate document do one of the following;
- Use Bookmarks in Navigation panel
- Click on active links from within document
  These include text links, buttons and numbered 
  balloons
- Molnar Logo is an active link that takes you back
  to the home page
- Scroll through document using mouse wheel   



ASSEMBLY

INNER SCISSOR

ASSEMBLY

OUTER SCISSOR

CYLINDER

MOLNAR JACKING BEAM

TANK ASSEMBLY

[CLICK NAME OF ASSEMBLY TO VIEW SPARE PARTS FOR THAT ASSEMBLY]
JB87A EXTRA WIDE

PUMP AND 

PUMP CONTROL

MODELS 

ASSEMBLY

ASSEMBLY

ASSEMBLY

JB87 STANDARD

PUMP CONTROL

TOP BEAM 

ASSEMBLY

BASE ASSEMBLY

PUMP AND TANK
ASSEMBLY

Ben
Typewritten Text
3

Ben
Typewritten Text
BACK TO TABLE OF CONTENTS

Ben
Typewritten Text



BASE ASSEMBLY

5
13

12

3

1

7891011

14

15

16

6

17

2

4

18

Ben
Typewritten Text
4



BACK                      BASE ASSEMBLY

ITEM # PART DESCRIPTION SPARE PART #

1 HANDLE PUMP JB87‐30

2 SPRING RETURN JB87‐28

3 GRUB SCREW M8x10mm JB87‐27

4 ANCHOR SPRING JB87‐26

5 BOLT CAM JB87‐25

6 CAM ASSEMBLY JB87‐24

7 BASE (JB‐87 STANDARD) JB87‐19

BASE (JB‐87A EXTRA WIDE) JB87‐19A

8 BUSH PUMP HANDLE SHAFT JB87‐41

9 CIRCLIP 19mm (DIN 471 ‐ 19) JB87‐10

10 BOLT M6x12mm 85A‐D‐15

11 WASHER INTERNAL LOCK M6 4488‐C‐76

12 PIN CYLINDER JB87‐20

13 RETAINING "R"CLIP JB87‐21

14 CIRCLIP 10mm (DIN 471‐10) 85A‐J‐46

15 GUIDE ROLLER JB87‐43

GUIDE ROLLER KIT
(INCL. ITEMS # 14 CIRCLIP (x8), # 15 GUIDE ROLLER (x4), # 16 PIN (x4))

16 PIN GUIDE ROLLER JB87‐42

17 BRACKET SCISSOR RETAINING JB87‐44

18 LOCKING PIN JB87‐SS

JB87‐43A

Ben
Typewritten Text
5



SCISSORS & TOP BEAM ASSEMBLY

13

15

21

4

5

6

7

8

91011

14

13

12

14

12

3

Ben
Typewritten Text
6



BACK                      SCISSORS & TOP BEAM ASSEMBLY

ITEM # PART DESCRIPTION SPARE PART #

1 BEAM ASSEMBLY JB87‐2

2 SUPPORT BLOCK 4488R/WR‐SP

3 SADDLE (INCLUDES NUT) JB87‐1

NUT JB87‐69

4 PLATE RETAINER JB87‐3

5 WASHER INTERNAL LOCK M10 85A‐D‐134

6 BOLT 3/8"BSWx3/4" JB87‐4

7 SCISSOR OUTER  JB87‐6

8 ROLLER (INCLUDES BUSH) JB87‐16

9 PIN ROLLER JB87‐15

10 BUSH ROLLER JB87‐16B

11 ROLLER JB87‐16R

12 CIRCLIP 19mm (DIN 471 ‐ 19) JB87‐10

13 WASHER FLAT 3/4"x14G ZC JB87‐12

14 PIN PIVOT JB87‐13

15 SCISSORS INNER  JB87‐5

Ben
Typewritten Text
7



1

4

6 5

8

7

9

2

3

PUMP AND TANK ASSEMBLY

PUMP CONTROL ASSEMBLY

Ben
Typewritten Text
8



BACK                    PUMP CONTROL ASSEMBLY

ITEM # PART DESCRIPTION SPARE PART #
1 TANK (EMPTY NO OIL) JB87‐35
2 HANDLE RELEASE VALVE JB87‐23
3 CIRCLIP 19mm (DIN 471 ‐ 19) JB87‐10
4 BOLT M6x12mm 85A‐D‐15
5 WASHER INTERNAL LOCK M6 4488‐C‐76
6 BOLT M6x16mm 85A‐D‐6
7 HYDRAULIC CYLINDER HOSE JB87‐63
8 HYDRAULIC RETURN HOSE JB87‐74
9 HOSE CLAMP JB87‐75

Ben
Typewritten Text
9



15

2
16

14

1

3
4

5

6

7

8
9

10
11

12
13

17

CYLINDER ASSEMBLY

Ben
Typewritten Text
10



BACK               CYLINDER ASSEMBLY

ITEM # PART DESCRIPTION SPARE PART #
1 CYLINDER BARREL JB87‐8

HYDRAULIC CYLINDER ASSEMBLY
INCLUDES ALL ITEMS EXCEPT ITEMS # 5, 6, 7

2 HYDRAULIC PIPE ASSEMBLY JB87‐54A
3 SPRING JB87‐60
4 PISTON ROD JB87‐52
5 PIN COUPLING  JB87‐9
6 COUPLING JB87‐11
7 CIRCLIP 19mm (DIN 471 ‐ 19) JB87‐10
8 CYLINDER HEAD JB87‐51
9 O RING 2 1/2x1/8 (BS‐230) JB87‐76
10 SEAL ROD 38mm OD JB87‐77
11 CIRCLIP 1 1/2" INTERNAL (N1300‐150) JB87‐78
12 O RING 11/16x3/32 (BS‐115) JB87‐73
13 RING SNAP ROUNF 44.8mm ID JB87‐72
14 SEAL 2 3/4" OD 85A‐E‐111

CYLINDER SEAL KIT (INCL. ITEMS # 9 O RING (x2), # 10 SEAL (x1)

# 11 CIRCLIP (x1), # 12 O RING (x1), # 13 SNAP RING (x1),

# 14 SEAL (x1), # 15 WEAR RING (x1), # 16 PISTON (x1))

15 WEAR RING 85A‐E‐110

16 PISTON JB87‐50

17 NUT 3/4" UNF JB87‐68

JB87‐8A/S

JB87‐8A

Ben
Typewritten Text
11



19

13

3

9

6

7

5

4

10

11

14

16

17

18

20

21

2

22

8

15

1

12

23

PUMP & TANK ASSEMBLY

Ben
Typewritten Text
12



BACK          PUMP & TANK ASSEMBLY

ITEM # PART DESCRIPTION SPARE PART #

1 PLUNGER JB87‐38

PUMP PLUNGER ASSEMBLY

(INCL. ITEMS # 1 PLUNGER(x1), # 18 CIRCLIP(x1), # 19 WEAR RING (x1),

# 20 SEAL (x1), # 21 GUIDE BUSH (x1), # 22 SPACER (x1))

PLUNGER SEAL KIT (INCL. ITEMS # 18 CIRCLIP (x1), # 19 WEAR RING (x1), 

# 20 SEAL (x1), # 21 GUIDE BUSH (x1))

2 * NEEDLE ‐ PRESSURE RELIEF (SUPERSEDED BY #3, #4, #5 & #6) JB87‐34

3 * SEAT SPRING JB87‐91

4 * BALL BEARING 6mm JB87‐83

5 * SEAT ‐ RELIEF VALVE ACETAL JB87‐90

6 * O RING 10mm (0100‐20N) JB87‐92

7 * O RING 5/16X1/8 (BS‐203) JB87‐87

PRESSURE RELEASE VALVE 

INCLUDES ITEM # 7 O RING (x1)

9 * O RING 1 1/14X1/16 (BS‐026) JB87‐86

10 * FILTER MESH ‐ SS #40 Mesh x 34g JB87‐40

11 * CIRCLIP 28mm (DIN 472‐28) JB87‐79

12 * O RING 1x3/32 (BS‐120) JB87‐88

13 * PLUG RESERVOIR JB87‐59

TANK (EMPTY NO OIL)

INCLUDES ITEMS # 12 O RING (x2), # 13 PLUG (x1)

OIL CASTROL AWH 46 (4 LITRES) OIL/H‐4L

15 * O RING 3/8x3/32 (BS‐110) JB87‐84

16 * O RING 1 1/16x 3/32 (BS‐121) JB87‐85

17 * PUMP SLEEVE JB87‐33

18 * CIRCLIP 16mm (DIN 472‐16) JB87‐80

19 * WEAR RING JB87‐47

20 * SEAL JB87‐48

21 * GUIDE BUSH JB87‐46

22 * SPACER PLUNGER JB87‐39

PUMP CONTROL ASSEMBLY (INCL. ALL PARTS LISTED EXCEPT ITEMS 

# 12‐14. NOT SOLD SEPARATELY UNLESS SOLD IN A KIT)

PLUNGER OVERHAUL KIT (INCL. ITEMS PLUNGER ASSY JB87‐38A (x1)

# 4 BALL BEARING (x3), # 7 O RING (x1), # 9 O RING (x1),

# 10 MESH (x1), # 11 CIRCLIP (x2), # 15 O RING (x1), # 16 O RING (x1),

# 17 PUMP SLEEVE (x1))

NOTE: PARTS WITH * NEXT TO ITEM # ONLY AVAILABLE IN KITS LISTED. NOT SOLD INDIVIDUALLY

JB87‐38A

JB87‐38‐1A

JB87‐38A/S

23 JB87‐17/18

14 JB87‐35

8 JB87‐32

Ben
Typewritten Text
13



ACCESSORIES

2 3 41 5

ITEM # PART DESCRIPTION SPARE PART #

1 AXLE PICK UP AXLE‐PU

2 EXTENSION PAD EXT‐PAD

3 EXTENSION PAD LOW EXT PAD‐LOW

4 SUPPORT BLOCK 4488R/WR‐SP

5 PICK UP PAD (DIAMETER 100mm) SCREW IN J3PUP

Ben
Typewritten Text
14



HOME

ITEM # DESCRIPTION SPARE PART #

1 JB87DECAL

                                                     STICKERS

Ben
Typewritten Text
15



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MANUFACTURED BY: 

MOLNAR ENGINEERING PTY. LTD. 

A.B.N. 54 007 740 794 

16-20 Coglin Street, Brompton, S.A. 5007 AUSTRALIA 
Telephone: (08) 8346 6893, (08) 8346 6894, (08) 8346 8006 

Fax: (08) 8346 0097, Web: www.molnarhoists.com.au 
Email: spareparts@molnarhoists.com.au 

 


	Cover Page
	Table of Contents
	Home Page
	Base Assembly
	Base Assembly Bill of Materials
	Scissors and Top Beam Assembly
	Scissors and Top Beam Assembly Bill of Materials
	Pump Control Assembly
	Pump Control Assembly Bill of Materials
	Cylinder Assembly
	Cylinder Assembly Bill of Materials
	Pump & Tank Assembly
	Pump & Tank Assembly Bill of Materials
	Accessories
	Stickers Bill of Materials
	Back Page



